|_English

PARTS LIST

Soccer Playfieki

Right Leg

.....................

.....................

End Leg Panel

Foam Bumper Handia Rad End Cap Scorer
o - o
% x11 x4 é x4 @ x2
Plaver Stopper Ring Leg Leveler Lah Apran Comer
BT , 1
E ] x2 X2 x11 x1
Right fipron Come Soccer Ball Player Allen Key
2 By
x12 x12 x12 x16
""""""""""""""""""""""""""""""""""" B&smmRond 1 TTETTTTTTT
AaRRmEeh WWasher H:&d B 3.5%12 mmScrew
x26 x16 X26 v ..
("l HERIRRERE |
c1ew Head Scraw Mé Nut Head En;:wnmm




[ English |

ASSEMBLY INSTRUGCTIONS:
1. Find a clean, level place to begin the assembly of your Soccer lable Game. We recommend
that two adults work together to assemble this Soccer Tahle game.

2. Remove all the parts from the box and verify that you have all of the listed parie as shown on
the parts list page. Carefully cut or tear the four comers of the box so that the bottom of the
hox can he used as vour work surface.

FIG.1
3. Attach the End Aprons (#2) to the Side Aprons (#1) uaing four Screws (#27) per Cnd Apron.
Seoo FIG. 1.

4. Slide the Playfield (#3), with the graphics facing down, into the grooves of the Side Aprons
(#1). See FIG. 1.



English

FIG.2

5. Attach the End Aprons (#2) fo the Side Aprons (#1) using four Screws (#27) per End Apron. See FIG. 2.

€. Place the Support Braces (#8) on the Playfleld (#3) and attach them ta the Side Aprons {#1) using two
Screws (#27) per Brace.See FIG. 2.

FIG.3
7. Attach the Left and Right Legs (#4 & #5) to the Side Aprons using three Bolls (#25) and three Washers
(#26) per Leg. See FIG. 3.

8. Screw the Leg Levelers (#19) into the bulton of each leg. See FIG, 3.



[_English”]

»

FIG.4
9. Attach the End Leg Panel (#7) to the Legs using four Screws (#30) per End Laeg Panel. Se= FIG. 4.

10. Attach the Side Leg Panel (#3) to the Legs using four Screws (#30) per Side Leg Panel. See FIG. 4

CAEINET D0 HOT HOLD THE LECE LU NG | LB THE

TABLEONIT
‘ HOLD TABLE 5 y j e
e

CAUTION: Two strong edults are recommended to turn the table over as shown,
1. Lift the tahle nff the ground

2. Turn the lable over,

3. DMace iton all four feet at the same line un Uik ground.




FIG.b
11. Attach the Left and Right Apron Gornars (#20 & #21) to the Side Aprons and End Apron using four
Screws (#28) per Apron Corner. See FIG. 5.

FIG.S
12, Insert the Scorer (#16) to the End Apran (#2) using two Screws (#32) per Scorer. See FIG. 6.



]

ORDER OF PLAYERS
{Cvarhead Wiew |

MNota: Players of the same team
eolor should have Handies on
the same side, and each team’s
plavers should be facing their

FIG.7
1:. Slide the Rods (#3-10) through the Rod Bushings (#P1) on one Side Apran (#1) in the order as
shown in Fig. 7.

Mute: The player Rods have a hole al Ueir end where the Handles will go.

14 Place the Rod Washer #12), Foam Bumpers (#13) and Players (#22 and #17" onto the Playar
Rods (#3, #10 and #11) in e order as shown n Fig.7, 7A and 78,

15. Mow insert the Player Rods through the Rod Bushings (P 1) on the opposite Side Apron (#1).

16. Attach the Players (#23 or #17) to the Rods using une Bull (#29) and Nut (#31) per Player. See
FIG. 7B,
Note: The goalie should be at the left side of each player.

145 ]



_English |

(G &

FIG.8

17. Place the Handles (#14) onfo the Rods top which has a hole. And then place the Rod
End Caps (#15) onto the other side of the Rods. See FIG. 8,

YOU ARE NOW READY TO PLAY!



